SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 41 / 20MHz+20MHz / 1RB0O & 1RBmax

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

~ oo
Spectrum ¥ ] ||| Spectrum # v
Ref Level 30,00 dém _ Offset 19.00 d8 Mode Sweep Ref Lovel 30.00 dBm Offset 19.00 dB Made Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr 01 Avgpwr
Limit Ghack 1= _SPURIGHIE CHNEKABS, PABS
20 dhine _$PURIOUS LINE_ABS PABS 20 dbife—$PURIOUS LINE ABS PABS
104d dem
0d 4 d
.10 di " 0d T ‘
[ H 0 dar
ond
SPURIOUS_LINE_ABS_ ] I k J l| |
iy ] ——
- Y \ 4t den L |
40 de L f \ K
g »
50 di i e s sty o Y 50 dbi
60 d
-60 dB
Start 2.65 GHz 10005 pts Stop 2.735 GHz
P p
Start 2.475 GHz 8004 pts Stop 2.536 GHz J |[Spurious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
| __Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit 2,650 GHz 2.690 GHz 100.000 kHz | 2,65129 GHz 10.37 dém -19.63 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,47775 GHz -35.59 dém -10.59 d8 2,690 GHz 2.691 GHz 1.000 MHz | 2.69004 GHz -26.07 dBm -16.07 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49473 GHz -37.98 dém | -24.98 dB 2.691 GHz 2.695 GHz 1.000 MHz | 2.69176 GHz -36.61 dBm -26.61 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49598 GHz -30.92 dBm -17.92 dB 2.695 GHz 2.730 GHz 3,000 MHz | 2,72648 GHz -33.01 dém -20.01 dB
2.496 GHz 2.536 GHz 100.000 kHz 2.49711 GHz 9.68 dBm -20.32 d8 2,730 GHz 2.735 GHz 1.000 MHz | 2.73190 GHz -35.58 dBm -10.58 dB
—
)i ] ) i ] ™)
J

Date:

6.FEB.2018 13

JL

J

Lowest Band Edge

/ 16QAM

Highest Band Edge /16QAM

Date:

6.FEB.2018 13:40:59

JL

J

o
Spectrum # lﬂg trum
Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES _SPURIGIIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlfe—$PURIOUS LINE ABS PASS
10 des
0dB |
u \ {
-~ il |
SPURIOUS_LINE_ABS_ ] '” r"l ”l
-30 di 1 j \ f [ i
dB |
-40 _“J h ! “
-50 dei
-50 dey ol L foth "
-60 dBr
-60 dB
Start 2.65 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.536 GHz ] |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
| Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit 2.650 GHz 2.690 GHz 100.000 kHz | 2,65131 GHz 9.00 dBm -21,00 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48796 GHz -35.47 d8m -10.47 d8B | 2.690 GHz 2.691 GHz 1.000 MHz | 2.69002 GHz -25.58 dém -15,58 dB
2,490 GHz | 2.495 GHz 1.000 MHz 2.49412 GHz -37.81 dBm | -24.81 d8 2,691 GHz 2.695 GHz 1.000 MHz | 2.69180 GHz -37.80 dBm -27.80 dB
2.495 GHz | 2.496 GHz | 500.000 kHz 2.49596 GHz | -31.07 dBm | -18.07 dB 2,695 GHz 2.730 GHz 3,000 MHz | 2,72616 GHz -33.58 dBm -20.58 dB
2.496 GHz 2.536 GHz 100.000 kHz 2.49711 GHz 10.48 dBm -19.52 dB 2,730 GHz 2.735 GHz 1.000 MHz | 2,73135 GHz -35.55 dém -10.55 dB
N ] 2 )i ! o
J L]

Sporton International (Shenzhen) Inc.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-A6003

Page Number

Report Version

: A701 of A914
Report Issued Date : Mar. 29, 2018

. Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Ref Level 30.00

Spectrum J#

Spectrum #

dBm

Offset 19.00 dé

Mode Sweep

Ref Level 30.00 dém Offset 19.00 dB Mode Sweep

SGL Count 1007100 SGL Count 100/100
@1 AvgPwr |[®1 AvgPwr
Limit ¢heck PABS _SPURIGHIE CHNEKABS PABS
PURIOUS LINE ABS PABS 20 d]\i,ul' BPURIOUS )L INE_ABS PABS
T
S_LINE_ABS_ ] { H R I [N—
| () I i
W ' /
g A A i
Start 2.65 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.536 GHz | |[Spurious

Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
|__Rangetow | Rangeup | RBW | Frequency | PowerAbs |  ALimit 2.650 GHz 2.690 GHz 100.000 kHz | 2.65131 GHz 11.42 dém -16.58 dB

2.475 GHz 2.490 GHz 1.000 MHz 2.48813 GHz -35.55 dbm -10.55 db 2,690 GHz 2.691 GHz 1.000 MHz | 2.60008 GHz -28.55 dém -18.55 dB

2.490 GHz 2.495 GHz 1.000 MHz 2,49486 GHz -38.02 dBm | -25.02 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69176 GHz -39.60 dBm -29.60 dB

2.495 GHz 2.496 GHz 500.000 kHz 249595 GHz -30.49 dBm -17.49 dB 2.695 GHz 2.730 GHz 3.000 MHz | 2.72787 GHz -33.07 dém 20,07 dB

2.496 GHz 2.536 GHz 100.000 kHz 2.49709 GHz 11.06 dém -18.94 dB 2.730 GHz 2.735 GHz 1.000 MHz | 2.73226 GHz -35.58 dBm -10.58 dB

)i ] I i ] ™
ol J L J

Date: 6.FEB.2018 13:40:09 Date: 6. 8

LTE Band 41 / 20MHz+20MHz / 1RBO & 1RBmax

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

o
Spectrum # lﬂg Spectrum # —
Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIGIIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlfe—$PURIOUS LINE ABS PASS
S0/l 10de
i 0 dei
-10:d8 -10 den ‘ ﬁ T {
[ LIV
SPURIOUS_LINE_ABS_ ] ’I l ﬂ
1 30 dB | i,
T LAY :
] LAY WL aoaen— R -
"20 db, n s
. T A, AT 1 Voo | S S B LU
A x
-50 dey ]
-60 dBr
-60 dB
Start 2.65 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.536 GHz ] |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
| Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit 2.650 GHz 2.690 GHz 100.000 kHz | 2.66914 GHz 17.01 dBm -12,99 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.47965 GHz -35.54 dB8m -10.54 d8B | 2.690 GHz 2.691 GHz 1.000 MHz | 2.69046 GHz -39.02 dém -29.02 dB
2,490 GHz | 2.495 GHz 1.000 MHz 2.49346 GHz -40.29 dBm | -27.29 dB 2,691 GHz 2.695 GHz 1.000 MHz | 2.69359 GHz -39.36 dBm -29.36 dB
2.495 GHz | 2.496 GHz | 500.000 kHz 2.49579 GHz | -29.83 d8 2,695 GHz 2.730 GHz 3,000 MHz | 2,69597 GHz -34.77 dBm -21.77 dB
2.496 GHz 2.536 GHz 100.000 kHz 2.51494 GHz -12.08 dB 2,730 GHz 2.735 GHz 1.000 MHz | 2,73083 GHz -35.63 dBm -10.63 dB
N ) w )i ! W
J JL J
Date: 6.FEB.201 1 Date 14:04:43

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number 1 A702 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

Spectrum J#

Spectrum #

Ref Level 30.00 dém  Offset 19.00 d8 Mode Sweep RefLeval 30.00 dbm; Offset:19:00/dR Modejsweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ral’ALngr
Limit Gheck PAES _SPURIGHIE CHNEKABS _ PABS
20 _Line $PURIOUS )LINE_ABS PABS 20 dkiul' BPURIOUS ) INE_ABS PABS
104 | 10 der
Ny ﬂ oa
” -10d ] T
L] ! ‘
[ ) ! -20 dBr
o0 i
SPURIOUS_LINE_ABS_ ] ] J \ E
1 -30 dBm t
-30 dB T
I A
o | i of / A ~40 dBr i U W {
i M I UL \-AW«,-
TOW)v] A % ¥ e
-60 dl
-60 dB
Start 2.65 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.536 GHz | |[Spurious
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
| __Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit 2,650 GHz 2.690 GHz 100.000 kHz | 2,66914 GHz 17.23 dem -12.77 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48691 GHz -35.63 dém -10.63 dB 2,690 GHz 2.691 GHz 1.000 MHz | 2.69012 GHz -40.18 dBm -30.18 dB
2.490 GHz 2.495 GHz | 1.000 MHz 2.49478 GHz -40.62 dém | -27.62 dB 2,691 GHz 2.695 GHz 1.000 MHz | 2.69133 GHz -40.41 dBm -30.41 dB
2.495 GHz 2.496 GHz 500.000 kHz 2,49578 GHz -43.17 dém -30.17 dB 2,695 GHz 2.730 GHz 3.000 MHz | 2.69936 GHz -35.85 dBm -22.85 dB
2.496 GHz 2.536 GHz 100.000 kHz 2.51490 GHz 17.49 dém -12.51 d8 2,730 GHz 2.735 GHz 1.000 MHz | 2,73198 GHz -35.56 dBm -10.56 dB
)i J w5 i ! ]
J JL J
Date: 6.FEB.2018 13 Dat 8 14:04:18

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Spectrum #

Spectrum #

Ref Level 30.00 dBm

Offset 19.00 dB Mode Sweep

Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIGIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlpe—$RURIOUS LINE ABS PASS
10 dB 10 de;
od “ od
10d m -1od H T
o [ Jilll 20d6m . 1
SPURIOUS_LINE_ABS_ ] | J l“ L h
i | n -30 dB
AR NHALIFD
[
=40 d
%0 db, | u \j i \] wﬂ U ¥ Vu
LT —— hAba | RN, Aty
-60 derm
-60 dB
Start 2.65 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.536 GHz ] |[spurious |
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
|__Rangelow | RangeUp | RBW | Frequency |  powerabs | ALimit 2.650 GHz 2.690 GHz 100.000 kHz | 2,66912 GHz 16.61 dBm -13.39 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48458 GHz -35.69 dBm -10.69 dB | 2.690 GHz 2.691 GHz 1.000 MHz | 2.69059 GHz -40.19 dém -30,19 dB
2.490 GHz | 2.495 GHz 1.000 MHz 2.49485 GHz -40.47 dém | -27.47 dB 2,691 GHz 2.695 GHz 1,000 MHz | 2.69266 GHz -40.31 dBm -30.31 de
2.495 GHz | 2.496 GHz | 500.000 kHz 2.49594 GHz -43.54 dém | -30.54 dB 2,695 GHz 2.730 GHz 3,000 MHz | 2,71640 GHz -35.69 dém -22.69 dB
2.496 GHz 2.536 GHz 100.000 kHz 2.51488 GHz 14.50 dBm -15.50 dB 2,730 GHz 2.735 GHz 1,000 MHz | 2,73298 GHz -35.52 dBm -10.52 dB
T vy w—
)i ) w ! (]

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A703 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 41 / 10MHz+15MHz / Full RB

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

trum 9% I I'-%: Spectrum # "%I
Ref Level 30,00 dém  Offset 19.00 d8 Mode Sweep Ref Lovel 30.00 dBm Offset 19.00 dB Made Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
ikt G oA _SPURIGHIE CHNEKABS, PABS
20 dhine _$PURIOUS LINE_ABS PABS 20 dbife—$PURIOUS LINE ABS PABS
0 10 dBrr
- "
o Vi o Y Oy —l s
I (“' ""1 LA g dod l Wi fin ' '
[ I i LI o |
SPURIOUS_LINE_ABS_ [
30 dBm J.___
P pe = ¥ k&n e
[ w . g -
-50 dB
-60d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz. 8004 pts Stop 2.521 GHz | (| Spurious ;
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
|__Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  Alimit 2,665 GHz 2.690 GHz 100,000 kHz 2.67177 GHz 1.50 dBm ~28.50 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49005 GHz -28.29 dBm -3.29 dB 2.690 GHz 2.691 GHz 500.000 kHz 2.69013 GHz -31.93 dBm -21,03 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49407 GHz -27.55 dBm -14.55 dB 2.601 GHz 2.695 GHz 1.000 MHz | 2.69109 GHz -33.26 dBm -23.26 dB
2.495 GHz 2.496 GHz 300,000 kHz 2.49600 GHz -31.03 dBm -18.03 dB 2.695 GHz 2.715 GHz 3.000 MHz 2.69610 GHz -29.98 dBm -16.98 dB
2.496 GHz 2.521 GHz 100,000 kHz 2.50343 GHz 1.07 dBm -28.93 dB 2.715 GHz 2.735 GHz 1,000 MHz 2.71502 GHz -39.18 dBm -14.18 dB
J{ J TN we )i )
JL J

Date: 6 MAR 2018 15:06:23

Date: 6.MAR.2018 15:35:07

Lowest Band Edge

/ 16QAM

Highest Band Edge /16QAM

Date: 6. MAR.2018 15:07:40

] [===
Spectrum # '%’ Spectrum %
Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit Gheck PAES _SPURIGIIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlfe—$PURIOUS LINE ABS PASS
dB 10 de;
0 dB e ey Ll ) |
o (w« 1 Aty PR, o -0 dB } . uul : ‘
o0 [ [ ( L \
SPURIOUS_LINE_ABS_ |
o R0 (Il S|
I o T
-40 dB
'l\ -50 de
-60 derr
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | ||Spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | Power Abs | ALimit 2.665 GHz 2.690 GHz 100.000 kHz 2.67055 GHz 0.74 dBm -29.26 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48950 GHz -29.03 d8m -4.03 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69017 GHz -34.25 dBm -24.25 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49283 GHz -27.45 dBm -14.45 dB 2,691 GHz 2.695 GHz 1.000 MHz | 2.69272 GHz -33.02 dém -23.02 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49552 GHz -31.96 d8m -18.96 dB 2.695 GHz 2.715 GHz 3,000 MHz 2.69510 GHz -30.03 dBm -17,03 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50163 GHz 0.79 dém -29.21 d8 2,715 GHz 2.735 GHz 1,000 MHz 2.71559 GHz -39.57 dBm -14,57 dB
- W — 111;—
JU J G e )yt ] ()

Date: 6. MAR.2018 15:34:20

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number
Report Issued Date
Report Version

1 A704 of A914
: Mar. 29, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Date: 6 MAR 2018 15:07:59

trum % I I'-IVB Spectrum # v
Ref Level 30,00 dém  Offset 19.00 d& Mode Sweep Ref Level 30.00 dém Offset 19.00 dB Modejsweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr \WgPwr
Limit Gheck paES _SPURIGE GHHEKABS PABS
20 _Line $PURIOUS )LINE_ABS PABS 20 dbife—$PURIOUS LINE ABS PABS
10d 10 der
0 di Xk
fond’ ’V\"l ”
10d e TN o T
' ( I il | |
- [ i
SPURIOUS_LINE_ABS_ ] f H l
[I——— i L I | o~ M.
“‘\ -50 dBm:
-60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | ||5purious
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
( Range Low | Range Up | RBW | Frequency | Power Abs | ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2,67179 GHz 0.10 dém -29.90 de
2.475 GHz 2.490 GHz 1.000 MHz 2,48951 GHz -29.40 dBm -4.40 dB 2,690 GHz 2.691 GHz 500,000 kHz 2.69006 GHz -32.91 dém -22,91 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -28.12 dém -15.12 d8 2,691 GHz 2.695 GHz 1.000 MHz 2.69157 GHz -33.65 dBm -23.65 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49581 GHz -31.92 dém -18.92 d8 2.695 GHz 2.715 GHz 3,000 MHz 2.69605 GHz -30.11 dBm -17.11 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50466 GHz 0.44 dém -29.56 dB 2,715 GHz 2.735 GHz 1.000 MHz 2.71525 GHz -39.58 dBm -14,58 dB
JU J T )i )
JL J

Date: 6. MAR 2018 15:33:38

LTE Band 41 / 10MHz+15MHz / 1RBO & 1RBmax

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

] [===
Spectrum # '%’ Spectrum %
Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit Gheck PAES _SPURIGIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlfe—$PURIOUS LINE ABS PASS
| J t
| | | ‘
SPURIOUS_LINE_ABS_ | 1 ( W H
i "
\ I X J
S i o Sy
v S A
-60 dB
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | ||Spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | Power Abs | ALimit 2.665 GHz 2.690 GHz 100.000 kHz 2.66611 GHz 9.38 dBm -20.62 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48573 GHz -39.58 dBm -14.58 dB 2,690 GHz 2.691 GHz 500.000 kHz 2.69007 GHz -31.77 dém -21,77 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -35.61 dBm -22.61d8 2,691 GHz 2.695 GHz 1.000 MHz | 2.69140 GHz -35.24 dBm -25.24 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49599 GHz -32.40 dém -19.40 d& 2.695 GHz 2.715 GHz 3,000 MHz 2.71240 GHz -27.61 dBm -14.61 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49691 GHz 9.35 dém -20.65 dB 2,715 GHz 2.735 GHz 1.000 MHz 2,72467 GHz -40.87 dBm -15.87 dB
- W — 111;—
JU J G e )yt ] ()

Date: 6 MAR.2018 15:12:35

Date: 6.MAR.2018 15:25:55

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A705 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

||| Spectrum # 2
ctrum % v P v
Ref Level 30.00 dém _ Offset 19.00 d8 Mode Sweep Ref Level 30.00 dBm  Offset 19.00 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 AvgPwr
Limit Gheck PAES _SPURIGHIE CHNEK, Y PABS
20 _Line $PURIOUS )LINE_ABS PABS 20 dkiul' BPURIOUS ) INE_ABS PABS
104 dem
od d
| il |
-10 di \ | ‘
on [ OBy [
SPURIOUS_LINE_ABS_ ] [
| 0 dBm "_e‘
W N : N
i 4D dBrr W
ks il
. | ! SO
= iy
-60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz J |[Spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
( Range Low | Range Up | RBW | Frequency | Power Abs | ALimit 2.665 GHz 2.690 GHz 100.000 kHz 2,66611 GHz 10.43 dBm -19.57 dg
2.475 GHz 2.490 GHz 1.000 MHz 2,48527 GHz -39.22 dBm -14.22 dg 2,690 GHz 2.691 GHz 500,000 kHz 2.69010 GHz -29.29 dBm -19.29 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49479 GHz -35.11 dBm -22.11 dB 2.691 GHz 2.695 GHz 1.000 MHz | 2.69217 GHz -36.61 dBm -26.61 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49595 GHz -30.92 dém -17.92.d8 2.695 GHz 2.715 GHz 3.000 MHz 2.71248 GHz -27.58 dBm -14.58 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49693 GHz 10.33 dBém -19.67 dB 2,715 GHz 2.735 GHz 1.000 MHz 2,71718 GHz -40.94 dBm -15,94 dB
3 W -7 ?
1 J v D) J G w8

Date: 6 MAR 2018 15:12:12

Date: 6. MAR 2018 15:26:13

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Date: 6 MAR 2018 15:11:51

] o
Spectrum # I'-%:l Spectrum #
Ref Level 30,00 dBm Offset 19,00 d8. Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIGIE CHNEKABS _ PABS
20 ghife _$PURIOUS L INE_ABS PABS 20 dh/e—3PURIOUS LINE ABS PARS
10d8 L
i
| o [
[ ﬂ J 0 dBm “
LINE_ABS_ ] J k ﬂ h g i
0 dB
' ‘ -~ gl
4p d Jl
el 4
Vol [ [Fsbe -
L aat L (L e e
-60 derm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz J |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | __PowerAbs | ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2.66609 GHz 10.03 dBm -19.97 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48561 GHz -39.12 d8m -14.12 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -32.48 dBm -22.48 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -39.08 dBm -26.08 dB 2,691 GHz 2.695 GHz 1.000 MHz 2.69124 GHz -36.28 dBm -26.28 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49597 GHz -31.56 dém -18.56 d& 2,695 GHz 2.715 GHz 3.000 MHz | 2,71211 GHz -28.84 dBm -15.84 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49688 GHz 10.22 dBém -19.78 dB 2.715 GHz 2.735 GHz 1.000 MHz 2,72771 GHz -40.88 dBm -15.88 dB
s W ~ -ﬁﬁ-iﬁ_
JU J I we i ] CINNNNNED wa

Date: 6.MAR.2018 15:26:41

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A706 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 41/ 10MHz+15MHz / 1IRBmax & 1RBO

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Spectrum J#

Spectrum #

Ref Level 30,00 dém  Offset 19.00 d& Mode Sweep Ref Lovel 30.00 dBm Offset 19.00 dB Made Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 AvgPwr
Limit Gheck PAES jﬂan!wlil‘@J(Ni:k_ BS, PABS
20 ghife _$PURIOUS LINE_ABS PABS 20 dbipe_$EURIOUS LINE ABS PASS
10d l ﬁ 10 dBrr
i 0d ]
10d \ “ -1od !M T
| Il - |
SPURIOUS_LINE_ABS_
" N UA ﬂ -30 dBm IU' IUI\ I —
&
-
AN \Vﬁnnﬁ -40 dimy iy '%J thd
— j i )
Ty
60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | |[Spurious :
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
|__Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2,67489 GHz 17.69 dém -12.31 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48972 GHz -40.94 dém -15.94 dB 2,690 GHz 2.691 GHz 500.000 kHz 2.69011 GHz -42.23 dBm -32.23 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49474 GHz -39.80 dém 6.80 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69119 GHz -38.66 dBm -28.66 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49582 GHz -44.22 dém -31.22 d8 2,695 GHz 2.715 GHz 3.000 MHz | 2.69601 GHz -34.31 dBm -21.31 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50566 GHz 17.93 dém -12.07 dB 2.715 GHz 2.735 GHz 1.000 MHz 2,71819 GHz -40.99 dBm -15.99 dB
) QD wa anmmn e
) / J{ ) G w8

Date: 6 MAR 2018 15:13:07

Date: 6. MAR 2018 15:24:40

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

] [===
Spectrum # %: Spectrum %
Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIGIIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlfe—$PURIOUS LINE ABS PASS
10 dey
l
Il e :
j i |
US_LINE_ABS_ | V ﬂr “ |
i -30 dB H—
v Nt
M L ' ‘
= LT F
i A,
]
-60 dB
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz ] |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | Power Abs | ALimit 2.665 GHz 2.690 GHz 100.000 kHz 2.67493 GHz 18.28 dBm -11,72 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48901 GHz -40.79 d8m -15.79 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69004 GHz -43.13 dBm -33.13 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -40.08 dBm -27.08 d 2,691 GHz 2.695 GHz 1.000 MHz | 2.69343 GHz -39.88 dBm -29.88 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49589 GHz -44.07 dém -31.07 d& 2.695 GHz 2.715 GHz 3,000 MHz 2.69576 GHz -35.06 dBm -22,06 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50566 GHz 16.90 dBm -13.10 dB 2,715 GHz 2.735 GHz 1,000 MHz 2,72952 GHz -40.98 dBm -15.98 dB
)
] ) T e )i ] qunnm e

Date: 6. MAR.2018 15:13:27

Date: 6. MAR.2018 15:21:36

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A707 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

trum  ¥#

s Spectrum # o

Ref Level 30.00 d8m Offset 19.00 d8
SGL Count 100/100

Mode Sweep

Ref Level 30.00 dém Offset 19.00 d&
SGL Count 100/100

Mode Sweep

@1 AvgPwr \WgPwr

Limit Gheck PAES _SPURIGUES CHNEKABS, PARS
20 _Line $PURIOUS )LINE_ABS PABS 20 dkiul' BPURIOUS LINE _ABS PABS
10 di ﬁ 10 der
od | ﬂ od
I ot [
{ | |
SPURIOUS_LINE_ABS_ | nj \

|

=
s
==
=
=

AL - ]

SR A LYY

T LA OO O

Date: 6 MAR 2018 15:13:54

-60d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz J |[Spurious
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2,67493 GHz 16.29 dem -13.71 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48531 GHz -41.06 dém -16.06 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69067 GHz -43.11 dBm -33.11 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49481 GHz -40.61 dBm -27.61 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69335 GHz -40.58 dBm -30.58 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49590 GHz -44.84 d8m -31.84 dB 2,695 GHz 2.715 GHz 3.000 MHz 2,69581 GHz -35.50 dBm -22.50 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50573 GHz 15.65 dBm -14.35 dB 2.715 GHz 2.735 GHz 1.000 MHz 2.72315 GHz -40.98 dBm -15.98 dB
JU J T )i )
JL J

Date: 6. MAR 2018 15:21:06

LTE Band 41 / 15MHz+10MHz / Full RB

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Date: 6. MAR.2018 15:38:12

'] [===
Spectrum # '%’ Spectrum %
Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES _SPURIGIIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlfe—$PURIOUS LINE ABS PASS
4B 10 dey
0 dB: o T 9 e T
PPNy JM e )
i Al 10 dB l % T
o [ 1 ] Ot [
SPURIOUS_LINE_ABS_ | h ‘
30 db
; 1 st
Laiaad g
W Vo e f
\\ -50 de
-60 dB
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz ] |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | Power Abs | ALimit 2.665 GHz 2.690 GHz 100.000 kHz 2.67478 GHz -0.34 dBm -30.34 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -28.40 d8m -3.40 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69061 GHz -34.87 dém -24.87 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49425 GHz -27.02 dBm -14.02 dB 2,691 GHz 2.695 GHz 1.000 MHz | 2,69108 GHz -31.37 dBm -21.37 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49597 GHz -28.50 dém -15.50 d& 2.695 GHz 2.715 GHz 3,000 MHz 2.69774 GHz -29.53 dBm -16.53 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50759 GHz -0.39 dém -30.39 d8 2,715 GHz 2.735 GHz 1,000 MHz 2.71504 GHz -38.05 dBm -13.05 dB
- W — 111;—
) ) QT oa )i ] QI e

Date: 6. MAR.2018 15:48:34

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A708 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

ctrum

Spectrum #

Ref Level 30.00 dBm

Offset 19.00 dB Mode Sweep

Ref Level 30,00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS ANEKABS_ PABS
20 dhife _$PURIOUS LINE_ABS PABS BPURIOUS LINE ABS PABSS
10d
od e
S P—
104 L s ALt — . ‘
| J \ |
SPURIOUS_LINE_ABS_ ] [ ‘I
" V s —
i Mﬁ! U ﬂ .ﬂ Nl
P eLL N
1“ -50 dBm:
-60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | ([ Spurious
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
( Range Low I Range Up I RBW | Frequency I Power Abs I ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2.67555 GHz -0.45 dBm -30.,45 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49022 GHz -29.93 dBm -4.93 dB 2,690 GHz 2.691 GHz 500,000 kHz 2.69016 GHz -33.56 dBm -23,56 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49242 GHz -28.65 dBm -15.65 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69116 GHz -31.44 dBm -21.44 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49598 GHz -32.10 dém -19.10 d8 2,695 GHz 2.715 GHz 3.000 MHz 2,69551 GHz -29.07 dBm -16.07 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50686 GHz -1.82 dBm -31.82 dB 2,715 GHz 2.735 GHz 1.000 MHz 2.71512 GHz -38.97 dBm -13.97 dB

Y
J

JU VLTI o8

Date: 6 MAR 2018 15:38:33

i
JL

Date: 6. MAR 2018 15:48:16

]

J

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Spectrum # i ectrum %
Ref Level 30.00 dBm  Offset 19,00 d8 Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIGIE CHNEKABS _ PABS
20 ghife _$PURIOUS L INE_ABS PABS 20 dbiffe—$PURIOUS LINE ABS PABS
10 dB 10 de;
od 'i”.. v
Pty i Lo
[ Y i wwwl mm ey - Mw :
[ J l 0 dBm ‘
S_LINE_ABS_ ] {
30 dB ‘
Lot W 0d q.
-50 de
-60 derm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz ] |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | __PowerAbs |  alimit 2,665 GHz 2.690 GHz 100.000 kHz 2.66878 GHz -1.35 dBm -31.35 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49023 GHz -29.78 dBm -4.78 dB 2,690 GHz 2.691 GHz 500.000 kHz 2.69030 GHz -33.16 dBm -23.16 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49375 GHz -28.33 dém -15.33 dB 2,691 GHz 2.695 GHz 1,000 MHz | 2,69234 GHz -31.47 dém -21,47 de
2.495 GHz 2.496 GHz 300.000 kHz 2.49594 GHz -32.27 d8m -19.27 d8 2,695 GHz 2.715 GHz 3,000 MHz 2.69630 GHz -28.78 dBm -15,78 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.51005 GHz -1.46 dém -31.46 dB 2.715 GHz 2.735 GHz 1.000 MHz 2,71507 GHz -39.12 dBm -14,12 dB
|
)| J QI v ) ) anmn e

Date: 6. MAR.2018 15:38:556

Date: 6.MAR.2018 15:47:57

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A709 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 41/ 15MHz+10MHz / 1RB0O & 1RBmax

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Date: 6 MAR 2018 15:40:37

trum 9% I I'-%: Spectrum # v
Ref Level 30,00 dém  Offset 19.00 d8 Mode Sweep Ref Lovel 30.00 dBm Offset 19.00 dB Made Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit Ghack 1= _SPURIGIE CHAEKABS, PABS
20 dhine _$PURIOUS LINE_ABS PABS 20 dbife—$PURIOUS LINE ABS PABS
10 d
. l iﬂ
-10d I ‘
| \ | |
SPURIOUS_LINE_ABS_ | J \ f
= e
J i ] ~
il J‘
| Jl t \ "
4 i |
of T A T TR e
-60 df
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | |[Spurious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aAlimit 2,665 GHz 2.690 GHz 100,000 kHz 2.66607 GHz 9.70 dém ~20.30 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48599 GHz -41.07 dém -16.07 de 2,690 GHz 2.691 GHz 500.000 kHz 2.69004 GHz -31.08 dBm -21.08 dB
2,490 GHz 2,495 GHz 1.000 MHz 2,49497 GHz -37.49 d8m -24.49 dB 2,601 GHz 2.695 GHz 1.000 MHz 2.69148 GHz -36.08 dBm -26.08 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49598 GHz -30.08 dém -17.08 d& 2,695 GHz 2.715 GHz 3.000 MHz | 2.71224 GHz -33.19 dBm -20,19 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49681 GHz 9.83 dém -20.17 d8 2.715 GHz 2.735 GHz 1.000 MHz 2,71999 GHz -40.93 dBm -15.93 dB
- T o — R ——
1 J RENNED we )| ) 1]

Date: 6. MAR 2018 15:46:25

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

] [===
Spectrum # '%’ Spectrum %
Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avapwr @1 AvgPwr
Limit Gheck PAES _SPURIGIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dbiffe—$PURIOUS LINE ABS PABS
0 B!
f B
\ (4o o :
| | [ |
SPURIOUS_LINE_ABS_ |
3p dB
! | ; T
40 de
| ! |
) U] [ S ¢
et A B e
-60 derr
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | ||Spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | Power Abs | ALimit 2.665 GHz 2.690 GHz 100.000 kHz 2.66603 GHz 10.16 dBm -19.84 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz -41.01 d8m -16.01 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -29.69 dBm -19.69 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -36.39 dém -23.39.d8 2,691 GHz 2.695 GHz 1,000 MHz | 2,69107 GHz -40.30 dBm -30.30 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49599 GHz -31.08 d8m -18.08 dB 2.695 GHz 2.715 GHz 3.000 MHz 2.71234 GHz -29.33 dBm -16.33 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49686 GHz 10.53 dém -19.47 d8 2,715 GHz 2.735 GHz 1,000 MHz 2.72629 GHz -40.89 dBm -15.89 dB
- W — 111;—
JU J G e )yt ] ()

Date: 6. MAR.2018 15:40:57

Date: 6.MAR.2018 15:46:03

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

: A710 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

trum  ¥#

Spectrum #

Date: 6 MAR 2018 15:41:25

Ref Level 30.00 dém _ Offset 19.00 d8 Mode Sweep Ref Level 30.00 dBm  Offset 19.00 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr \WgPwr
Limit Gheck paES _SPURIGE GHHEKABS PARS
20 _Line $PURIOUS )LINE_ABS PABS 20 dbife—$PURIOUS LINE ABS PABS
10d
0 di I
104 T ‘
| l |
SPURIOUS_LINE_ABS_ ] “1
1‘ W. J
" !
Iy
vt % v
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | ||5purious
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
( Range Low | Range Up | RBW | Frequency | Power Abs | ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2.66604 GHz 10.82 dBm -19.18 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48945 GHz -40.77 dBm -15.77 dB 2,690 GHz 2.691 GHz 500,000 kHz 2.69001 GHz -35.52 dém -25,52 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49326 GHz -39.27 dBm -26.27 dB 2,691 GHz 2.695 GHz 1.000 MHz 2.69133 GHz -36.59 dBm -26,59 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49598 GHz -35.24 dém -22.24 d8 2.695 GHz 2.715 GHz 3,000 MHz 2.71292 GHz -29.45 dBm -16.45 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49682 GHz 9.91 dém -20.09 d& 2,715 GHz 2.735 GHz 1.000 MHz 2.71812 GHz -41.11 dBm -16.11 dB
3 —W ~ ——
1 J NN e D) ] 1]

Date: 6. MAR 2018 15:45:43

LTE Band 41 / 15MHz+10MHz / 1IRBmax & 1RBO

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Spectrum #

Spectrum J#

Ref Level 30,00 dm  Offset 19.00 dB Mode Sweep Ref Level 30.00 dém Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIGIIE CHNEKABS _ PABS
20 dbine _BPURIOUS LINE_ABS PABS 20 dhlfe—$PURIOUS LINE ABS PASS
n 10de
I
l . | :
[ M 2048 [
SPURIOUS_LINE_ABS_ | V M NI
" -30 de ‘ V T
pu R Ji
MY e 1
1 ﬂ VN Ukﬂ -40d A U'( VU\M
U Sk P N,
H. Ly, N’\J oMt '
-60 dB
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz ] |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
|__Rangelow | RangeuUp | RBW | Frequency | Power Abs | ALimit 2.665 GHz 2.690 GHz 100.000 kHz 2.67932 GHz 17.97 dBm -12.03 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49008 GHz -41.01 d8m -16.01 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69004 GHz -41.67 dém -31.67 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49297 GHz -41.11 dBm -28.11 d8 2,691 GHz 2.695 GHz 1.000 MHz 2.69280 GHz -38.46 dBm -28.46 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49599 GHz -43.72 dém -30.72 d8 2.695 GHz 2.715 GHz 3.000 MHz | 2.69587 GHz -34.53 dBm -21,53 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.51014 GHz 18.72 dém -11.28 d8 2,715 GHz 2.735 GHz 1,000 MHz 2.72678 GHz -41.05 dBm -16.05 dB
)
3|4 ) T e 2yt ] anmn e

Date: 6. MAR.2018 15:40:06

Date: 6.MAR.2018 15:46:51

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A711 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

ctrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 19.00 d8 Mode Sweep

Spectrum #

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Sweep

Date: 6 MAR 2018 15:39:46

(@1 AvgPwr (o1 AvoRwe
Limit Gheck PAES _SPL IF!Fxnv(xl“gJ(Ni:lg Y PABS
20 dsiRe _BPURIOUS_LINE_ABS PABS 20 dbife—$PURIOUS LINE ABS PABS
0 [ﬂl 1 10 dBrr
- od
i 100 :
-10 di
[ Al i | -20 dBrr f
-on |
SPURIOUS_LINE ABS _ | R M m
ﬂ -30 dBm v T E
VIR B AT L : ‘
THIL A A =0 Ju! T wuw
Ju I ¥ Wm A "
H AW Ay i ki
60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz

Start 2.475 GHz. 8004 pts Stop 2.521 GHz | (| Spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
|__Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2,67935 GHz 16.60 dBm -13.40 dB

2.475 GHz 2.490 GHz 1.000 MHz 2.47806 GHz -41.22 dBm -16.22 dB 2.690 GHz 2.691 GHz 500.000 kHz 2.69025 GHz -42.82 dBm -32.82 dB

2.490 GHz 2.495 GHz 1.000 MHz 2,49471 GHz -41.23 d8m -28.23 dB 2.691 GHz 2.695 GHz 1.000 MHz | 2.69122 GHz -40.30 dBm -30.30 dB

2.495 GHz 2.496 GHz 300.000 kHz 2.49600 GHz -44.18 dem -31.18 dB 2,605 GHz 2.715 GHz 3.000 MHz 2.69500 GHz -36.39 dBm -23.39 dB

2.496 GHz 2.521 GHz 100,000 kHz 2.51017 GHz 17.88 dBm -12.12 dB 2.715 GHz 2.735 GHz 1.000 MHz 2.71584 GHz -41.10 dBm -16.10 dB

- I & — L —
] J v D) ] (T

Date: 6. MAR 2018 15:47:10

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Spectrum #

Spectrum #

Ref Level 30.00 dém Offset 19.00 dB Mode Sweep

Date: 6. MAR.2018 15:39:24

Ref Level 30,00 dém  Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES _SPURIGIE CHNEKABS _ PABS
20 ghife _$PURIOUS L INE_ABS PABS 20 dh/fe—3PURIOUS LINE ABS PARS
10 dBy I 10dB
I -
I 0 :
[ [ L -20 dBm: ‘
LINE_ABS_ ] Y | h
| W 30 dB i
— MIRN
1
. ﬂ m i #ad MW] V ﬂ-d
- L LI LLE o
o Nt
-60 dBr
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz ] |[spurious
[Spurious Emissions Rangelow | Rangeup | RBW | Frequenc: | PoweraAbs | ALimit
Ranqe 1Lov tanqe guency
|__Rangelow | RangeuUp | RBW | Frequency | __PowerAbs | ALimit 2,665 GHz 2.690 GHz 100.000 kHz 2.67935 GHz 15.90 dBm -14.10 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48600 GHz -41.22 dém -16.22 d8 2,690 GHz 2.691 GHz 500.000 kHz 2.69023 GHz -42.98 dBm -32.98 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49098 GHz -41.04 dBm -28.04 dB 2,691 GHz 2.695 GHz 1.000 MHz | 2.69488 GHz -40.52 dBm -30.52 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49565 GHz -46.15 dBm -33.15 dB 2,695 GHz 2.715 GHz 3.000 MHz 2,69530 GHz -35.85 dBm -22.85 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.51014 GHz 15.13 dém -14.87 d8 2,715 GHz 2.735 GHz 1.000 MHz 2.73415 GHz -40.73 dBm -15,73 dB
) QD ea unmmn e
)| J i e ) ) G &8

Date: 6.MAR.2018 15:47:30

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number 1 A712 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report Report No. : FG812508-01B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Spectrum u%;" Spec ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk
10 48HE—HBURIOUS }INE_ABRS PARS -10 d#RR—FBLRIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
" e R L AL - » ™ A APt fury
L . kel o
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 833.97051 MHz -41,93 dBm -28,93 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -41,85 dBm -28,85 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82090 GHz -41.46 dBm -28.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83223 GHz -41.40 dBm -28.40 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.84579 GHz -39,62 dBm -26,62 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.89114 GHz -30,66 dBm -26.66 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97492 GHz -35.13 dBm -22.13 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98642 GHz -35.18 dBm -22,18 db
9.000 GHz 13.000 GHz 1.000 MHz 12.56530 GHz -35.30 dBm -22.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.19798 GHz -35.44 dBm -22.44 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.20084 GHz -32.48 dBm -19.48 db 13.000 GHz 19,500 GHz 1.000 MHz 18.29034 GHz -32,27 deém -19.27 d&
{ 1 J L] ( )| J L]
: 13.FEB.2018 10: 13.FEB.2018 10:34
Spectrum = spec o
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi S_JINE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
e, A I e e P B . o B S
L -40 gBm—5)
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 821.65667 MHz -41,90 dBm -28,90 dB 30,000 MHz 1,000 GHz 1.000 MHz 835.42479 MHz -41.,87 dBm -28.87 db
1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -41.46 dBm -28.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80579 GHz -41.14 dBm -28.14 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.84210 GHz -39,72 dBm -26,72 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,84759 GHz -30,48 dBm -26.48 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98942 GHz -35.10 dBm -22,10 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98142 GHz -35.14 dBm -22,14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.90026 GHz -35.25 dBm -22.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.89326 GHz -35.29 dBm -22.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28334 GHz -32.41 dBm -19.41 db 13.000 GHz 19,500 GHz 1.000 MHz 18.28384 GHz -32,24 dBm -10.24 d&
il il
{ N J v L L J wa
10:36:08 : L3.FEB.2018 10:27:04

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number 1 A713 of A914

Report Issued Date : Mar. 29, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
-, - e P it AP Ay el i vty
o, 40 dBm -—uv\.—wa- P W
e St
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 895.04998 MHz -41.69 dBm -28,60 dB 30,000 MHz 1,000 GHz 1.000 MHz 882.93103 MHz -42,01 dem -28,01 d
1.000 GHz 1.840 GHz 1.000 MHz 1.83181 GHz -41.17 dBm -28.17 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82678 GHz -41.34 dBm -28.34 d
1,920 GHz 3,000 GHz 1.000 MHz 2.85983 GHz -39,75 dBm -26,75 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.83805 GHz -30,78 dBm -26.78 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96892 GHz -35.21 dBm -22.21dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -35.30 dBm -22,30 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.18998 GHz -35.34 dBm -22.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.56130 GHz -35.12 dBm -22.12 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27584 GHz -32.33 dBm -19.32 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27684 GHz -32.16 dBm -19.16 dg
{ 1 J L] ( )| J L]
Date: 13.FEB.2018 10:43:1 : 13.FEB.2018 10:44:13

LTE Band

2/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Sweep

pec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
MM-#J"MA
o R R et itd phi petitdety . A W R
-40,dBm -40 gBm
| therem?
50 dB -50 dBm
-60 dB -60 dBm
70 dB -70 dBm
-80 dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 6656.24438 MHz -41,79 dBm -28,72 dB 30,000 MHz 1,000 GHz 1.000 MHz 877.113%4 MHz -42,02 dem -298,02 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.82258 GHz -41.24 dBm -28.24 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80117 GHz -41.19 dBm -28.19 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.83356 GHz -39,76 dBm -26,76 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,85983 GHz -30,68 dBm -26.68 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97242 GHz -35.08 dBm -22.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98142 GHz -35.23 dBm -22,23 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.56030 GHz -35,37 dBm -22,37 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.54631 GHz -35,29 dBm -22,29 dB
13,000 GHz 18.500 GHz 1.000 MHz 18.27484 GHz -32,16 dBm -19.16 dB 13.000 GHz 18,500 GHz 1.000 MHz 18.29134 GHz -32,36 dem -18,36 db
a1 — a1 —
{ N J e L L J wa

: 13.FEB.2018

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number 1 A714 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON

LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB

Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 AR —BURIOUS |INE ARS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 d8 20 dBm
-30 dBm
i o s AP AN —— B N ot
= i REFE i > s
-50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 954.67516 MHz -42,13 dBm -29.13 dB 30,000 MHz 1,000 GHz 1.000 MHz 869.84258 MHz -42.10 dBm -29.10 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81670 GHz -41.37 dBm -28.37 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.82720 GHz -41.22 dBm -28.22 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.86451 GHz -39,67 dBm -26.67 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.84183 GHz -39,50 dBm -26.60 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85792 GHz -35.19 dBm -22.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96452 GHz -35.38 dBm -22.38 db
9.000 GHz 13.000 GHz 1.000 MHz 11.19998 GHz -35.14 dBm -22.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.90426 GHz -35.26 dBm -22.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.30234 GHz -32.30 dBm -19,30 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.29084 GHz -32.22 dBm -19.22 dB
( I ] ( )| J ]
Date: 13.FEB.2018 10:16:42 : 13.FEE.2018 10:17:28
Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfte—HBURIOUS | INE_ARS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB 20 dBm
-30 dBm
.y e A " ‘NM"MM " " MWMW“""M
A Tt s -40 e =
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 860.63218 MHz -42,20 dBm -29.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 867.41879 MHz -41.79 dBm -28.79 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79865 GHz -41.33 dBm -28.33 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83643 GHz -41.35 dBm -28.35 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98366 GHz -39,67 dBm -26.67 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.86379 GHz -39.,47 dBm -26.47 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96942 GHz -35.08 dbm -22.08 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96892 GHz -35.15 dBm -22.15 db
9.000 GHz 13.000 GHz 1.000 MHz 11.19298 GHz -35.37 dBm -22.37 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.54981 GHz -35.48 dBm -22.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27934 GHz -32.27 dBm -19.27 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27784 GHz -32,37 deém -19.37 d&
i [ )i J [

13.FEB.2018

Sporton International (Shenzhen) Inc.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-A6003

Page Number : A715 of A914

Report Issued Date : Mar. 29, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PARS
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dBm
o i Ve VY
IS A s R i i 0 P B P R S il
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 770.46727 MHz -42,02 dBm -29,02 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.51674 MHz -42,01 dem -28,01 d
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -40.71 dBm -27.71dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81544 GHz -41.36 dBm -28.36 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.86954 GHz -39,77 dBm -26,77 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.84867 GHz -30,54 dBm -26.54 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97942 GHz -35.37 dBm -22,37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98742 GHz -35.27 dBm -22.27 db
9.000 GHz 13.000 GHz 1.000 MHz 11.18648 GHz -35.26 dBm -22.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.54681 GHz -35.25 dBm -22.25 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.30484 GHz -32.32 dBm -19,32 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27084 GHz -32.08 dBm -19.08 d&
{ 1 J L] ( )| J L]
Date: 13.FEB.2018 11:01:32 : 13.FEB.2018 11:02:27
Spectrum e Spec I:Iv?
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dBm
NA ey o et
ol At WP PV pemmnn e, sl v il rnPenion
m— L -40 dBm
L " Ju.-— v
-50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 91298501 MHz -42,09 dBm -29,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 787.43378 MHz -42,12 dem -28,12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82510 GHz -41.48 dBm -28.48 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81376 GHz -41.31 dBm -28.31 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97535 GHz -39,73 dBm -26,73 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06005 GHz -30,76 dBm -26.76 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99592 GHz -35.31 dBm -22.31dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -35.09 dBm -22,0% db
9.000 GHz 13.000 GHz 1.000 MHz 11.20047 GHz -35.29 dBm -22.29 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.18348 GHz -35.43 dBm -22.43 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28484 GHz -32.26 dBm -19.26 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27534 GHz -32.42 dBm -10,42 d&
) i [ )i J [
13.FEB.2018 11:04:59

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number : A716 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG812508-01B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
| ey ! P B e Aitd naibiets ot el O T O i it
- Ay s -40
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9683.27586 MHz -41.97 dBm -28.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.01349 MHz -42.01 dBm -20.01 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82972 GHz -41.43 dBm -28.43 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -41.44 dBm -28.44 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96779 GHz -39,65 dBm -26,65 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.86271 GHz -30,80 dBm -26.80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97992 GHz -34.99 dBm -21.9% dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98042 GHz -35.37 dBm -22,37 db
9.000 GHz 13.000 GHz 1.000 MHz 11.20197 GHz -35.34 dBm -22.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55281 GHz -35.34 dBm -22.34 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.20434 GHz -32.21 dBm -19.21 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27784 GHz -32,19 dBm -19.19 d&
{ 1 J L] ( )| J L]
Date: 13.FEB.2018 11:11:14 : 13.FEB.2018 11:12:10

LTE Band

2/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

pec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
-30 dBm
- PR o Lt e PR S e e
" T e
e . e Srmn s 40 dBm e .. s
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 771.43678 MHz -41.97 dBm -28.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -41,97 dBm -28.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80453 GHz -41.04 dBm -28.04 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83559 GHz -41.24 dBm -28.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.84795 GHz -39,74 dBm -26,74 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.86127 GHz -39,50 dBm -26.60 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99842 GHz -34.85 dBm -21.85 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98942 GHz -35.25 dBm -22.25 db
9.000 GHz 13.000 GHz 1.000 MHz 11.19398 GHz -35.44 dBm -22.44 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.54681 GHz -35,37 dBm -22.37 dB
13.000 GHz 18,500 GHz 1.000 MHz 18.27684 GHz -32.26 dBm -19.26 dB 13.000 GHz 12,500 GHz 1.000 MHz 18.28234 GHz -32.40 dBm -18.40 db
— —
( ) J v ( ) ] i

: 13.FEB.2018

11:1

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-A6003

Page Number 1 A717 of A914
Report Issued Date : Mar. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



